DE  Montageanleitung M ti Instructi
FR  Consignes d'installation ounting Instructions D q@ M6x20mm Cross round screw x4
NL  Montagevoorschrift DCM1-22
ES  Insfrucciones de montage
T lstruzioni di montaggio E ®6x16 washer X8
PT  Manual de montagem
EL  Odnyieg ouvappoyrig .
SV Montagefdreskrifter F @ ®8 washer X4
PL  Instrukcja montazu
RU  MHCTpyiums no cBopke 1 ycTaHoBke G @ P6plastic spacer x4
CS  Névodk montdzi
SK Névod namontéz =
HU  Seerelési elgircs H M6 Nut X2
TR Montajkilavuzu
RO Instucfiuni de montj “ _
K Bt o woHrad | M6x70mm Carriage Bolts X2
BG  VHCTRYKLMM 301 MOHTOXK Max. VESA 200 x 200
A REDHAZ Max. weight: 30kg / 66lbs J (€] M5 Fastening screw x1
ZH HERci
Screw spare parts list K m 2.5mm Allen Key x1
No. | Description Specifications Model Qty. | L @ M6 Fastening screw x1
M t
1 7 Projector wall plate x1 M @ 6 Screw nu x2
—
2 L@l Panel X1 N V M6x16mm flat head screw X3
] 0] f 3mm Allen Ke x1
3 S Connection fittings x1 Y
4 = Plastic cover 1 Instruction of installation operation
5 @ Rubber ring x2 1
6 Wall plate x1 )
A [Emanassss M6x55mm Wallboard screw x4 :
B ®10 Plastic screw x4
C e M8x16mm Cross round screw x4




Using the bubble level to ensure the

wall plate is level, Pre-drill 4 holes

with a 8mm bit to 40mm deep.
Insert wall anchors into the holes,
then using long bolts to mount the
wall to studs.

4 5 D ——

Using Long bolt(CorD),
washer(EorF) and
Spacer (G) to mount
TV set to the

aluminum siding .

Integrated cable management guides wires ~J




	页 1
	页 2

